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Fecha de Emision/ Date of issue
{DMA) 29/10/2009
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No./ Document number
642068

Cédigo cliente/ Customer ID
1269

Pedido No./ Sales order
119491

Orden de compra/ Purchase order
lnv - DBlanco 29.10.2009

Cliente/ Customer

PLESA CIA

AV. VALLE DE LAS ALAMEDAS # 66-O COL. SAN FRANCISCO CHILPAN
TULTITLAN

MX

54940

Remision/ Delivery
642068

Medio de Transporte/ Means of transportation

Triple eje con susp. de a

Descripcidén de mercaderias/ Goods description
ROLLO FRIO TENSIONIVELADO

1. TS: Tralamiento superficial, Aceitado, Sellado / ST Superficial freatment, Qiled, Stenciled etc

4. RB: Rockwell B

2. LE: Limite efastico / YP: Yield Point
5. LI/LL. Limite inferior / Lower Limit

3. RT: Resistencia a la tensién / TS: Tensile Strenght
6. LSMAL Limite Superior / Upper Limit

Datos Generales / General Data
No. Rollo/Coil | Colada/Heat |Recubrimiento/ PesofWeight Espesor/ Ancho/Width LargofLength Capa/Thickness
id. Coaling Thickness mm
{in
kg b in mm m ft ozift2 gim2
1335180AG BB9A0115 N/A 8610 19007 0.76 1 0.0299 36.14 918 N/A N/A N/A N/A
Datos Generales / General Data
No. Rollo/Coil | Colada/Heat TSIST (1) | No. Parte/Part Descripcidn/Description Norma de Grado/Grade
id. Calidad/Quality
Norm
1335180AG BB9OAG115 N/A ROLLO FRIO TENSIONIVELADOSAE-1008 SAE J403 1008

Observaciones / Commenis

N/A
—

CL/ID#

Certificamos que el material agui descrite ha $i6o inspeccionado y

yado por p

| aulorizado ind!

diente del area

de manufactura con resultados satislaclorios en concordancia con la nofma amba descnta
We here cerify that the material described in here has been tested and inspected by authorized personal indpendent frem

the manufacturing departiment with satisfaclory results in accordance with fequi

of the above s

Firma / Signature

[

Ing. Antonio Mani
Ternium Labs

Dana 1 Af 2
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Calidad del Acero / Steel Quality
MNo. Rollo/Coil | Colada/Heat | Dureza RB/RB Hardness(4)
id.
1335180AG BBYAO115 47
Calidad del Acero / Steel Quality (Analisis Quimico/Chemical Analysis)
No. Rollo/Coil | Colada/ c Mn P 8 Al Si Cu Ni Cr Mo Cb Ti N
id. Heat
1335180AG | BB9A0115{ 0.050 | 0.282 | 0.016 | 0.014 | 0.048 | 0.007 | 0.008 | 0.005 | 0.026 | 0.001 | 0.003 | 0.002 0.003

1. TS: Tratamiento superficial. Aceitado, Sellado / ST: Superficial treaiment, Oiled, Stenciled,elc 2. LE: Limite elastice / YP: Yield Point
5. LIALL Limite Inferior f Lower Limit

3. RT: Resistencia a la tensién / TS; Tensite Strenght
6. LS/UL Limite Superior / Upper Limit

4. R8: Rockwell B

Observaciones / Comments
NIA )

ClL/ID#

Certificamas g
de ! acon r factorios en cor

con la

norma arriba descnta.

We here certify that the malerial described in here has been tested and inspected by authorized personal indpendent frem

1he manufacturing department with sati ¥ results in

with requirements of the abave specification

ue el malerial aqui descrite ha sido inspeccionado y ensayado por personal autorizado independiente del drea

Firma / Signature

(e Ve

Ing. Antonio Mani
Ternium Labs

Parna 2 ~nf9




